


POS. PART NUMBER DESCRIPTION QTY
1 GB5787060120170 |BOLT M6*12 22
2 106228000001 CYLINDER HEAD COVER 1
3 90229-KB01-0400 |GASKET, VALVE COVER 1

4+5+6+10 (106125000001 ROCKER ARM SET 2
7 15713-KB01-0000 |CAP 1
8 106100110001 Returner Exhaust Valve 1
9 106100100001 Returner Intale Valve 1
11 106100130001 VALVE SPRING 2
12 106124000001 Push Rod Guide 1
13 106123000001 OIL SEAL 1
14 GB5789080600270 |BOLT M8x60 4
15 15321-KB01-0100 [PUSH ROD 2
16 106121000001 Cylinder Head Assembly 1
17 GB898080340270 |STUD M8x34 2
18 106200380002 Outlet Gasket 1
19 302235004108/3 Muffler Assembly 1
20 GB898060900170 |STUD M6x90 2
21 GB97080243070 WASHER ©®8x24x3 1
22 106200330001 GASKET, CARBURETOR INSULATOR 1
23 106200340002 CARBURETOR INSULATOR 1
24 106200320001 CARBURETOR GASKET 1
25 107233000002 CARBURETOR 1
26 302200450001 Air Cleaner Stay 1
27 106200360005 AIR FILTER GASKET 1
28 107234000002 AIR FILTER 1
29 GB6177060000170 |[NUT M6 3
30 302200370001 VENTING HOUSE 1
31 106200910001 AIR GUIDE SLEEVE 1
32 106122000003 SPARK PLUG F7TC 1
33 106100090001/3 EXHAUST VAVLE 1
34 106100080001/3 INTAKE VAVLE 1
35 106200180001 DOWEL PIN ¢10x16 2
36 106200150001 TAPPET 2
37 107200190001 GASKET,CYLINDER HEAD 1
38 107120000001 PISTON RING SET 1
39 107100050001 PISTON 1
40 106100060001 PISTON PIN 1
41 106100070001 CIRCLIP, PISTON PIN 2
42 106115000002 Tie-rod Assembly 1
43 GB5789100150370 |BOLT M10x16 2
44 FB0003100202070 |WASHER ®10 2
45 107111000002 CRANKCASE 1
46 91202ZDA003 OIL SEAL 2
47 106229000003 FLYWHEEL 1
48 106200230002 COOLING FAN 1
49 106200240003 STARTING CUP 1
50 GB6177140000570 |[NUT M14 1
51 106231016C02 COOLING FAN COVER 1
52 106231122105 STARTER 1




POS. PART NUMBER DESCRIPTION QTY
53 106231134101 PLASTIC CAP 1
54 106230000030 Ignition Caoil 1
55 GB5787060250170 |BOLT M6x25 2
56 106119000001 BEARING 6205 2
57 107227000006 CRANKSHAFT 1
58 106112000001 Oil Sensor Assembly 1
59 GB6177080000270 |NUT M10 8
60 GB5787060140170 |BOTLM6x14 2
61 106226000003/2 CAMSHAFT 1
62 107200170002 GASKET, CRANKCASE COVER 1
63 107200180002 DOWEL PIN 2
64 106100040007 CRANKCASE COVER 1
65 106301400001 DUST ARRESTER 1
66 106117002003 DIPSTICK 1
67 GB5787080320270 |BOLT M8x32 6
68 106113000001 GOVERNOR ASSEMBLY 1
69 106200260002 Amplifier 1
70 106232000002 Speed Regulating Assembly 1
71 106200300002 Back Spring B 1
72 106200290001 Fine Regulating Spring 1
73 106200310001 Pulling Rod 1
74 GB35060210170 Lock Bolt M6*21 1
75 106200280001 Speed Regulating Arm 1
76 106200540001 PIN LOCK 1
77 FB0003060130570 |WASHER ®6%13x0.5 2
78 106100020001 Moving Staff 1
79 106200790001 SHIELD 1
80 102200420001 Fuel Cock 1
81 106200500008 Fuel Hose 1
82 106200350004 Clamp, Fuel Hose 2
83 303339000004/2 Generator 1
84 302339050001 CONNECTING PLATE 1
85 302339040001 BRUSH ASSEMBLY 1
86 302200430001 Generator Support 1
87 302300570002/3 VOLTAGE REGULATOR 1
88 FB0001061650170 |BOLT M6x165 4
89 FB0001082200270 |BOLT M8x1x220 1
90 302200446C01 End Cover 1
91 302236006C01 Fuel Tank 1
92 302236030001 FUEL FILLER 1
93 106236050005 FUEL TANK CAP 1
94 GB5787060250170 |BOLT M6*25 4
95 GB96060251670 WASHER ¢@6*¢25*1.5 4
96 GB5787050120670 |BLOT M5x12 3
97 GB5787050140670 |BLOT M5x14 5
98 102300660002 Damping Support 4
99 402200470001 UNBreak Support 1
100 GB6177100000370 |NUT M10 2
101 302340008278 Frame Comp 1




POS. PART NUMBER DESCRIPTION QTY
102 403200550007 Damping feet 4
103 303237008287 Control Panel 1
104 GB5787060140170 |NUT M8x14 4
105 GB6170080000270 2
106 101200530001 4
107 302200410001 1
108 GB5787080160270




	Sheet1
	Sheet2

